(HJHusqvarna | fume o=

48 Inch Plug Aerator / Core Aerator

505 56 88-03

(45-0383)

Repair Parts Manual



REPAIR PARTS FOR 48" PLUG AERATOR MODEL 45-0383

10



REPAIR PARTS FOR 48" PLUG AERATOR MODEL 45-0383

Ref. Part Qty. Description Ref. Part Qty. Description
No. No. No. No.
1 25648 1 48 in. Tray 23 | HA21362 9 Hex Nut, 3/8-16 Nylock
2 25800 1 Tongue 24 43501 2 Cotter Pin, 9/64 x 1-1/2 in. Long
3 24619 2 End Plate 25 43012 4 Hex Bolt, 1/4-20 x 3/4 in. Long
4 25665 2 Lift Stop Bracket 26 47189 10 | Hex Nut, 1/4-20 Nylock
5 23687 1 Hitch Bracket 27 43054 1 Hex Bolt, 3/8-16 x 2 in. Long
6 25663 1 48 in. Shaft 28 43070 2 Washer, 3/8 in.
7 43009 2 Washer 29 47623 1 Flat Head Hitch Pin, 3/8 in. x 3 in.
8 65337 2 Wheel Bracket Assembly 30 43055 2 Hair Cotter Pin, 3/32 x 1.80 in.
9 24623 1 Middle Brace 31 | 1509-69 6 Hex Bolt, 1/4-20 x 1-3/4 in. Long
10 65336 1 Lift Bracket Assembly 32 44056 1 Clevis Pin
11 25664 1 Lift Handle 33 43351 1 Hex Bolt, 1/2-13 x 1-1/4 in. Long
12 49791 1 Brace Tube 34 65338 4 Double Spool Assembly
13 [R74760884 | 2 Hex Bolt, 1/2-13 x 5-1/2 in. Long 35 44798 8 Bearing, Flange
14 | 712-3083 | 3 Hex Nut, 1/2-13 Nylock 36 26022 32 | Aerator Point
15 |R19171616| 5 Washer, 0.5312 in. 37 43080 32 | Carriage Bolt, 5/16-18 x 3/4 in.
16 | 712-0206 | 2 Hex Nut 1/2-13 38 43086 32 | Lock Washer, 5/16 in.
17 44500 2 Spacer, 1.00 in. Long 39 49798 4 Grease Fitting, 1/4 in.
18 44474 1 Spacer, 2.38 in. Long 40 46503 2 Wheel/Tire Assy., 4.10/3.5-4
19 43182 8 Hex Bolt, 5/16-18 x 3/4 in. Long 41 43943 1 Handle Grip
20 43081 8 Washer, 5/16 in. 42 44593 2 Spacer, 1.75 in. Long
21 47810 40 | Hex Nut, 5/16-18 Nylock 49792 1 Owners Manual
22 43001 8 Hex Bolt, 3/8-16 x 1 in. Long

sﬂﬂ E d[ P 3/' I the fastest way fo purchase parts  www.speedepart.com

11




Agriefal {B}Husqvarna

Please do not return this product to the Store

For Missing Parts Or Questions on How to Assemble:

1. Call Agri-Fab at 1-800-448-9282 Option # 1
Monday through Friday, 7 am to 5 pm CST

2. Fax Agri-Fab at 217-728-2032 or email info@agri-fab.com

Missing part shipments are normally shipped from the Agri-Fab factory
within 24 hours zip code 61951. 1 to 5 days delivery for UPS.

For Replacement and/or Repair Parts:

1. Call Agri-Fab at 1-800-448-9282 Option # 1
Monday through Friday, 7 am to 5 pm CST

2. Visit Agri-Fab’'s website at http://www.agri-fab.com and view
illustrated parts breakdowns and parts listing and purchase parts via
our http://www.speedepart.com site online.






